MERCRLISER [B00 SCGEM V) Gk B02 -8 1938) < ELECTRICAL COMPOMENTS b w
Serial Mbr Fange: OK.000227 AND UP )

Ref |Clazs|Part Description Qt Comment Footnote

2 260794 2 |PLATE KIT 1

3 10 15001 SCREW [#8-16 » 875) 4

4 2348734 1| BRACKET-Electrical Components |1

5 a8 11178 | BREAKER-Circuit (50 AMP) 1

A 13 26996 | LOCKAWASHER [#10) 2

7 11 BE219|NUT [#10-32) 2

a2 10 40862 | SCREW [H10-32 « .875) 2

9 11 E1356 | MUT [#10-32) 2

10 23 8189934 2| S0LEMOID ASSEMBLY-Starter 1

11 25 B18967| GROMMET 2

12 23 818968 BUSHING 2

13 12 29245 '"WASHER 2

14 13 26992 | LOCKWASHER [.250) 2

15 10 FEEI0|SCREMW [.250-20 » 1.00] 2

16 13 26995 |LOCKMWASHER [#8) 2

17 11 26419 |MNUT [#8-32) 2

18 13 26992 | LOCKMWASHER [.250) 2

19 11 94330 |MUT [ 250-20) 2

20 13611 | SEMDER ASSEMBLY-0il Temperal| 1

21 13 26996 LOCKMWAASHER [#10] 3

22 11 45076 MWUT [#10-32) 3

23 22 E4013|REDUCER-Engine Block 2

24 972574 1 |SEMDER ASSEMBLY-water Temp|1 Thermoztat Housing

24 497344 1| SEMDER ASSEMBLY-\w ater Temp| OPT [DUAL) 4

25 815425/ SENDER ASSEMEBELY-0il Pressure |1

25 37293/ SEMDER ASSEMBLY-0il Fressure |OPT [DAL) 4

26 22 29085 |FITTIMNG [45 Deg.) 1

27 B077E3T |BRACKET -Module Mounting 1

28 10 B0EE27 | SCREW [H#B-32 » . 375) G

29 845524 1|MODULE-Ignition 1

a0 B05443T |MODULE ASSEMBLY-Spark Contn|1

Kl 2055447 | SEMSOR ASSEMBLY-Fnock 1

32 12 45176 '"WASHER 3

K] 10 825427 | SCREW-Bracket Mount [(437-14 % | 3

34 54 848183|J CLIP-Electiical Hamess 1

Kid] 54 78345|J CLIP-Electrical Hamess To Front 1)1




